
PARTS LIST FOR ITEM 58438

1/10 SCALE R/C HIGH PERFORMANCE RACING CAR
Parts code

0809 ©2009 TAMIYA

11825179  Body

51389  M-05 A Parts (Chassis) (A1-A6)

51390  M-05 B Parts (Steering Wiper) (B1-B11)

51391  M-05 C Parts (Sus. Arm) (C1-C19, 2 pcs.)

51392  M-05 D Parts (Damper Stay) (D1-D7)

51393  M-05 F Parts (Upright) (F1-F9)

50794  M03 G Parts (Gear)

 Diff. Spur Gear x1 Diff. Cover x1

 Spur Gear x1 Counter Gear x1

 Pinion Stopper x1

10115065  P Parts (P1-P7)

50569 *1 1/10 Mini Cooper Wheels (2 pcs.)

50683 *1 M-Chassis 60D Radial Tires (2 pcs.)

53255  M-Chassis 60D Inner Sponge, Hard (4 pcs.)

19401435  Metal Parts Bag A

19401436  Metal Parts Bag B

19401437  Metal Parts Bag C

19804285  3x25mm Screw (BA1 x2)

19805859  3x15mm Screw (BA2 x4)

19808156  3x16mm Countersunk Head Screw (BA3 x2)

50583  3x15mm Tapping Screw (BA4 x10)

19805629  3x12mm Tapping Screw (BA5 x4)

50577  3x10mm Tapping Screw (BA6 x10)

19805754  3x8mm Tapping Screw (BA7 x10)

50573  2x8mm Tapping Screw (BA8 x10)

19805887  3x8mm Countersunk Tapping Screw (BA9 x10)

50582  3x14mm Step Screw (BA10 x5)

50579  3x10mm Step Screw (BA11 x5)

19805684  3x12mm Screw (BA12 x2)

50576  3mm Grub Screw (BA13 x10)

50038  Tool Set (Box Wrench, Hex Wrench, BA13 x4)

19805976  3x46mm Screw Pin (BA14 x4)

19805756  3x32mm Screw Pin (BA15 x4)

13550027  5x40mm Shaft (BA16 x1)

13555048  5x21mm Shaft (BA17 x1)

10555015  1150 Plastic Bearing (BA18 x10)

19805185  850 Metal Bearing (BA20 x2)

12300010 *1 9mm Washer (BA21 x1)

50882  TA04 King Pin Set (BA22 x4)

50592  5mm Ball Connector (BA23 x10)

19805240  3mm O-ring (Black, BA24 x7)

19804237  Gear Box Joint (BA25 x2)

50823  TG10 Wheel Axle (Front) (BA26 x2)

14305125  Motor Plate (BA27)

50797  5mm Short Adjuster (BA28 x8)

19805503  Drive Shaft (BA29 x2)

51008  Bevel Gear Set (TT-01, TGS)

 Star Shaft (BA30) x1 Large Bevel Gear (BA31) x2

 Small Bevel Gear (BA32) x3

50356 *2 20T, 21T AV Pinion Gear Set (BA33...etc.)

19805945  3x18mm Step Screw (BB1 x2)

19805826 *1 Coil Spring (BB2 x2)

19805898  3x12mm Screw (BC1 x10)

19804159  3x10mm Screw (BC2 x10)

19804286  3x6mm Countersunk Head Screw (BC3 x4)

19805868  2x10mm Screw (BC5 x10)

Parts code
50575  2.6x10mm Tapping Screw (BC6 x5)

50586  3mm Washer (BC7 x15)

19805557  4mm Flange Lock Nut (BC8 x4)

12500016  3x89mm Threaded Shaft (BC9 x1)

50594  2x10mm Shaft (BC10 x10)

19805502  Rear Wheel Axle (BC11 x2)

50596  5mm Adjuster (BC12 x6)

50197  Snap Pin Set (BC13 x5, Large x10)

19805702  6mm Snap Pin (BD1 x10)

50171  Heat Resistant Double-Sided Tape

50595  Nylon Band w/Metal Hook (10 pcs.)

87099  Cera-Grease HG

45041  ESC TEU-104BK

 Instructions x1 ESC (TEU-104BK) x1

53689  540-J Motor

19805520  Antenna Pipe (30cm) (300 pcs.)

19495296  Sticker (a, b) & Masking Seal

11050856  Instructions (for Chassis)

11050889  Instructions (for Body)

11000524  Empty Box

*1  Requires 2 sets for one car.

*2  Only 16T, 18T and 20T can be used.

R/C SPARE PARTS & HOP-UP OPTIONS
Item No.

50354 *2 16T, 17T AV Pinion Gear Set

50355 *2 18T, 19T AV Pinion Gear Set

50684  M-Chassis 60D M-Grip Radial Tires (2 pcs.)

50686  M-Chassis 60D Inner Sponge Set

51000  Hi-Torque Servo Saver (Balck)

53008  1150 Sealed Ball Bearing Set (4 pcs.)

53030  850 Sealed Ball Bearing Set (4 pcs.)

53068  RS-540 Sport-Tuned Motor

53254  M-Chassis 60D Super Grip Radial Tires (2 pcs.)

53267  TA03 Ball Differential

53284  5mm Aluminum Ball Connector (10 pcs.)

53301  TL01 Stainless Steel Suspension Shaft Set

53333  Touring Car Tuned Spring (Short)

53339  CA Cement (for Rubber Tires)

53340  M-Chassis 60D Reinforced Tires Type-A (2 pcs.)

53341  Mini Cooper Reinforced Wheels (2 pcs.)

53390  M03/M04 Hollow Carbon Gear Shaft

53448  4mm Hard Lock-Nut & Spacer Set

53509  Hard Fluorine Coated 0.6 Aluminum Pinion Gear (20T/F201)

53569  Clamp Type Aluminum Wheel Hub (6mm Thick)

53597  M03 Assembly Universal Shaft Set (2 pcs.)

53598  Fluorine Coated 5mm Aluminum Ball Connector (10 pcs.)

53630  TRF Short Damper Spring (Soft, 2 pcs.)

53631  TRF Short Damper Spring (Medium, 2 pcs.)

53632  TRF Short Damper Spring (Hard, 2 pcs.)

53633  TRF Short Damper Spring (Ex-Hard, 2 pcs.)

53642  5mm Aluminum Ball Connector (Blue, 10 pcs.)

53643  5mm Aluminum Ball Connector (Red, 10 pcs.)

53646  Wheel Spacer (Blue)

53647  Wheel Spacer (Red)

53779  GT-Tuned Motor (25T)

53790  Cup Joint for Universal Shaft (TT-01, DF-02)

53983  Lightly-Tuned Motor (28T)

54000  M-Chassis Aluminum Damper Set (4 pcs.)

54177  M-05 Aluminum Front Upright

54178  M-05 Aluminum Rear Upright

54179  M-05 Ball Bearing Set

54180  M-05 Titanium Screw Set


